Factory Parts Catalog

Product No. FGC36S5ECA
37754462651S1
Series 36" gas
Color stainless
Market North America
Wiring Diagram 318047111
Owner's Guide 318200657
Installation Instructions | 318201463

] Electrolux

Electrolux Major Appliances
North & Latin America

P.O. BOX 212378
AUGUSTA, GA 30917

Publication No.
5995454120
05/11/15
(EN/SERVICE/ECL)
377

GAS COOK-TOP
RANGE

Model No.
FGC36S5E

Copyright © 2005 Electrolux Home Products, Inc.
All rights reserved.




Publication No: 5995454120 FGC36S5ECA

COOK TOP

LA9922T08A

11/05 2



FGC36S5ECA

COOK TOP

Publication No: 5995454120

POS. NO
16
19
19A
198
204
22
22A
22B
23
43
46
47
88
88A
130
132
136
137

* % % %

# Functional Parts
* Non-lllustrated Parts

PART NO.
318327400
318168014
318168024
318168004
318226800
316213500
318076420
318076400
318242401
318196149
318077130
318144006
318052804
318052803
318125001
3201437
5303935029
5303323138

318163602
5303311532
5303323140
5304403558

DESCRIPTION

Maintop, stainless

Pan, burner, medium, black
Pan, burner, large, black
Pan, burner, small, black
Grate, black, (4)

Cap, 9.5K burner, black
Cap, burner, black, large RF
Cap, burner, black, small RR
Panel, control, black

Knob, control, black

Burner Box

Cord, service

Gasket, cooktop

Gasket, cooktop

Shield, burner box

Strain relief

Support

Screw, 10-24x1/2

Cleaner, stainless steel
Screw, 6-32 x 1/4", back
Screw, ground, 10-32 x 0.375
Screw, 10-16 x 0.250

11/05



Publication No: 5995454120 FGC36S5ECA

BURNER

10B

10
N

S
LAOOBR77423-2

11/05 4



FGC36S5ECA Publication No: 5995454120

BURNER

POS. NO

# Functional Parts
* Non-lllustrated Parts

PART NO.
318177100
5303935042
318087001
318087040
318232603
318167711
318167708
318167709
318167710
316135701
318148001
318148002
318148000
318054508
5308007974
318054000
318146301
318024201
5303323141
318148700
318148800
318167801
318167800
318112010
5304403558
318112000
318180900

318127410
08011955
5303311532

DESCRIPTION

Manifold Pipe

Valve, top burner, 2-position, 9100 BTU
Valve, top burner, 5000 BTU

Valve, top burner, 13000 BTU

Wiring Harness, wiigntr switch

Tube, burner, FR

Tube, burner, FL

Tube, burner, BR

Tube, burner, BL

Module, spark

Burner, top, 9100 BTU, medium LF & LR
Burner, top, 13000 BTU, large RF
Burner, top, 5000 BTU, small RR
Manifold tube connector, connection, manifold
Regulator, pressure

Elbow, fitting

Bushing

Bracket, spark module

Screw, valve mtg, 1/4-20 x 5/16

Ignitor, top burner

Clip, electrode

Tube, mixing, medium & large

Tube, mixing, small

Bracket, burner mtg, medium & large
Screw, 10-16 x 0.250

Bracket, burner mtg, small

Bracket, burner tube

LP Conversion Kit
Screw, 10-24 x 0.375, square drive
Screw, 6-32 x 1/4", back

11/05



FGC36S5ECA

5995454120

Publication No

WIRING DIAGRAM

g'Add T11Lp081E

OdIAN3ONT 30 O'INdOW 30 0HavNd

]

HN3IANTIY NOILIINNOD 20718

04vy08 37NAOW H3LIND|

o Ool—»

|

]

]

H3LINDI

HILIND |

d3LINOI

HNITINHT-FOYWNTIY .0 I 19N08
H01d3dNS OAIANIONT 30 H0AvW3N0o
HaNgNg 0L

HN3TNHE-FOYWNTIY .0 319N08
1d3dNS OAIAONIONT 30 H0AYW3N0
HaNgng d0L

HN3TNEE-IYWNTIY .0 319N0g
H0143dNS OdIANIONI 30_H0dYW3N0
d3NgNg d0L

HN3INEE-3DYWNTIY .0 319N09
H0143dNS O010N3ON3 30 HOdYW3No

H3LINDT H3INGNE dOL

& g &

g

gy a ja\-al LAY

WNTTIY "H3INI WAV "H3INT WNTY "83INIT
OHO3430 0ad31N0Z 1 00431N0Z1 3IN3d4
0O43SYHL "ON3 "IN]  0d3SYdL ON3 INI E) UZm_ .FZM
MS NI | “MS NI MS'NOIT

dv3d 1HO1H dy3d 1437 AINOH4 14371

NOIL1vdyd3d 31N0L S3ddy 11349vddy . 1 30 LNIWINNO 1 LINOS

NOB 37 Y31 41d3A "35N3HIONYA NO[Lve3d0 3NN 935NV 1N3d INTWIHONYSE

30 dN3ge3 3NN T10-XN30 30 LINFWIHONYEE3d 37 LNYAY 114 3N0vHD §313N0113
CINIWISS [ LH3AY

"OINTIWINIINYW T30 S3NdS3A 01034400

Y153 OINIIWYNOIONNS T3 1S 3NOIE3A '0S0A91713d A
OL1334400NT OLINITWENOTONNS NN dYSNvD 303Nd 3rvdaiy Iy
30 0443 'STIOHINOD SO 30 OLNIIWINIINYW 13 dvZ1Tv3d
dvd dv103N0JS30 30 S3INY SIFEWYTY SO S000L 3130113
*0SIAY

ONIJIAHIS d314v NOILYH3d0 H3d0Hd AdIH3A

"NOIL¥H3d0 SNOHIONYA ANV H3d0ddiNT 35S0 NYd H0HH3 ONITHIM
STI04INOD ONIDJIAE3S N3HM NOITLO3INNOOSIQ OL H0ldd S3dIM 1Y 1138y
*NOT1Nvd

‘AY

WOV "H3INI
OHO3Y3d 3INIHS
30 "ONIINI
MS ‘NI |

AINOdS 1HO 1Y

N 3TALS el ard
A — Q1020 | Sugmyy NGB/ OONg 18 7 LR | i
FALS TN 39y0 BN JION / 003N/ »ov 18 |8
HN3TN0D 30030 ~/ #0700 30 SOD1d02 / 3d02 H§07100
12ss 051 02 I
‘NO T 1¥dvd3y
vose 002 81 2 ¥ 43N103443.0 INYAY INYEN0D 31 H3dN0D
INFWISS | 19T
'001153W000410373 T30 OINIIWINIINGW 13
dyZ1 934 30 SIINY ¥ID4INT ¥ 3109N00SIa
NOILYINTNI Y .0 . OSTAY
T80 LINM ONIOIANIS 340439 53M0d LOFNNOISIO
vz¥3and 30 ONTNIYM
J1H0dSNYEL Hgd
0400 H3M0d
J4H3AL Y1 ¥ 3SIN
Y3l Y ¥1S3Nd
aNNOYD
HNFLOINNGD
I T3
HO103NNOD
=M N
1-x8
18 O mﬂ O
YO HN3WNTTY NOTLOINNOD 00718
WY H3INT 001ON3ON3 30 0TNCOW 30 0409ND
0HO330 IINTIS 04v08 3TNA0N H3LIND]
30 ON3 INT
MS NOI
INOH4 1HRTY
(= -8
HNITNE9-39WWN Ty .0 319708
Ay O HO[43dNS 0010N3ONT 30 H00YW3ND
WY HAINT H3LINDI d3NENg doL
004317071 3LNTdS
30 ON3 NI
"M 'NOI
INOHS 1477
-8 1-xg9
SR ¥N3NEE-30vANTTY .0 319108
HO[H3dNS 0010NIINI 30_H00Y¥W3ND
0d531N0Z 1 H3LINDI H3NGNE dOL
043591 NI " INI
MS NDI
Yy 1431
1->8 =8
Hy 0
WY H3INT 4119113y
OHOZHA0 Y3 INEE-39WWNTY .0 319708
043SHL NI INI TYNO1Id0
MG NOI HO 43NS 0010NIINT 30 H0aYWIN0
Hy3d LHO 1Y TNOI L0
YILINDI H3NGNG 0L

411YL1INov4d

HN3INE3-3DYWNTY .0 319108

“IYNO 1240

H01d3dNS 0AIANIONT 30 J0dvW3N0
NO | 1d0

H3LINDI g3NgNg d0L

11/05



